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Castco LRN : 210929-2356-2

Qr : Works Order No. : -- w
K) Cimited (Customer's Ref. No. : -

chtiact No. : --

Job Title : --
Sample Description : 2i Based Coating
Brand Name : AR
Type : 2

Sample ID : PM02109-03

Laboratory test result

0+5%inRH.

e, ~9
Surface Drying Time (< 8 hours) 07 \ k Yes \\

Average Dry Film Thickness (um)

Determination of Over-Coating /i ime

Requirement of dry film thickiess: 75 £110 Test condition : 23 £2 °C & 50 £ 5 % in R.H.

Specimen No. L /1 N2 /., HD-0I
Cissing, crawling, sinking, litting o g
of coating during application (\! ©

Cissing, crawling, sinking, lifting or lin 4 ‘ ,
of coating after 24 hours ©

Average Dry Film Thicknss (im) N\ 76.1

Remarks : ‘ V

ecimen(s) tested.

1. Test results relate only to

roroved Signatory :

NG HO
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ASNT Level [11-179557
Technical Manager

HKAS has accrelitged this$aboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory ofaccrcditgd lal?oraturies.
This report shall not roduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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."2.& App. B Cl. B4 (with modification)

BS 3900 : Part H2 : 1983 and BS 3900 : 5:1993 (Method 1 — proce and [SU%628-2 : 2003 (E))

Date of issue : 05-11-2
Page 1 of 1 page( CastcO+_RN : 210929-2356-4

Customer : Cheung Hing Feundr}
Address : 299 Pak'Cha Tslen, /
Job Title : --
Sample Description .
Brand Name : HARE
Type : 2

Sample ID : PM02109-03

Laboratory test result

mmersion period : 14 days

Specimen No. B N\ \ C
Average Dry Film Thickness (um) 77 78.2 75.9
Signs of Deteriorations \ \// No \ No y. No
Degree of Blistering (BS 3900 : H2 : 1983) \ 2(S2) N2 2(S2)
Visible Rust N\ N No Noo S No
Visible Pitting [ 7\ No No No
Resistance to Artificial Sea Water Immersion I~ Immersion period : 14 days
Specimen No. NN/ N D o~ / .E F
Average Dry Film Thickness (uniy, £ 77.6 / /] K1 77.4
Signs of Deteriorations NN\ No / ) No No
Degree of Blistering (BS 3900 : H2 : 1983) \J 2(S2) A N’ 3)) 2(S2)
Visible Rust N No No
Visible Pitting RW 4 7~ N No No
Remarks :

1. Test results relate only to imen(s) tested.

Sp

Aporoved Signatory :

KWOK YUK LAM
CSWIP3.2-103520
ASNT Level 111179557

Technical Manager

HKAS has accredigd this‘Jaboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accrcdit_cd lab_omlorics.
This report shall not roduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.




Bend Resistance

XE PO HF RN G "“,
RS

HUKLAS 032
TEST

or.ract No. : --
Laboratory test result
d anple received : 31-08-2021 ; 2 1 Date of test comoleted : 0-2821
b with nominal dimension 100 3 ¢ idth x Thickness)
iti irig / ageing : 23 +2 °C & 50 £ in' R H.
content perceiitag : 37%
quirenic 7 thickness : 75 + 10 um

»pparatus : Type 1 (Diameter, rel : 10%s Test conditiori: 2°C&50+5%in R.H.

Specimen No. ( (v7 / \&BD-OI \ )
Average Dry Film Thickness (p% \ } QT:V/ /
Results / /\\L'\

No observable change
Remarks :

1. Test results relate only to the s tested. @

pproved Signatory :

ERDEREHIBR
EAENRR2HI29A%

E-mail: info@castco.com.hk

BS 3900 : Part A3 : 1997 Cl. 4%

Date of issue : 05-11-2
Page 1 of 1 page(

Brand Name : &4
Type : 2
Sample ID : PM02109-03

S5

KWOK YUK LAM
of Report CSWIP3.2-103520
ASNT Level 11179557
Technical Manager

HKAS has accredisgd thisSpboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory ofaccreditv_:d laburalorics.
This report shall not roduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.




Flash Point
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‘Test Report
Bitumen-Based - Flash Point

Customer : Cheung Hing Limited
Address : 299 Pa 2
Job Title : --

Brand Name : A% Manufacturer :
Type: 2
Sample ID : PM02109-03

Laboratory test result
Date of sample received : 31-08-2021

A 32.0\ \ ;
U No ﬂash\\-/ / No flash

N
Test results
/\ ‘ No flash

Remarks :
1. Test results relate only to the specimen’s) tested.

Checked by : pproved Signatory :

KWOK YUK LAM

of Report CSWIP3.2-103520
ASNT Level 111-179557
Technical Manager

HKAS has accrediged thisgboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not oduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.




Finish
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aint - Bitumen-Based - Finish
(BS 3416 : 1991 Cl. 7 and CI. B.3 ¢ pp. C (with modifications) and B : 1997 Cl. 3)

Date of issue : 05-11-2021

Page 1 of 1 page(s) , N:o :210929-2356-3

1 i Works Order No. : -- b
) Limited Custemer's'Ref. No. : --

oad, Yuen Long, N.T. Contract 70. : --

Brand Name : &
Type : 2
Sample ID : PM02109-03

Manufacturer :

Laboratory test result
Date of sample received : 31-08-2021

< : Steel panel with nominal dimension 300 x 300
Condition of dryi geing : 23 +2°C & 50 + inR.
lid content percentage : 37%

wirement of dry fil thickness : 75 + 10 um P~
\ N

Average Dry Film Thickness (jm) ( {7 7 \ \ 78.9 \
Smooth, opaque and free from sags or runs or ly \/

surface imperfections /\ i

Remarks :

1. Test results relate only tc'the s (s) test @

Checked by : proved Signatory :
i NG HO

hifal Olicer KWOK YUK LAM
Report CSWIP3.2-103520
ASNT Level I1I-179557

Technical Manager

HKAS has accretigd thisSgboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited lal?oratoriesA
This report shall not Owgegtoduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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